

Date: تاریخ:

No: شماره:

Index: پیوست:



Negin Tejarat Payam Co.

شرکت نگین تجارت پیام

## CERTIFICATE OF ANALYSIS

POTASSIUM HYDROXIDE 90% MIN, INDUSTRIAL GRADE

We hereby certify that the below mentioned sample was analyzed by us with the following results

### LOT NO.

A 203,204

EXPIRY DATE :

Testing Date :

A 001-038

EXPIRY DATE :

Issue Date :

A 043-062,103-122

EXPIRY DATE :

Q'ty :

B 091-110

EXPIRY DATE :

A 111-130,133-192

EXPIRY DATE :

A 177,178,239-244

EXPIRY DATE :

A 001-032,035-054,175-180

EXPIRY DATE :

A 091-100,173-176

EXPIRY DATE :

A 093-112

EXPIRY DATE :

A 251-270

EXPIRY DATE :

\*DRAFT NUMBER:

\*INSURANCE NO:

Item	Result	Unit
KOH (Total alkali as KOH)	90.7	%
K <sub>2</sub> CO <sub>3</sub>	0.2	%
KCl	0.006	%
Fe	0.2	ppm
NaOH	0.6	%
Ni	0.2	ppm
Appearance	White Flake	

\* IT IS ADVISABLE NOT TO PUT THIS PRODUCT INTO STORAGE TOGETHER WITH VOLATILE ORGANIC COMPOUNDS

\* IT IS MAY CAUSE DISCOLORATION OF THE PRODUCT

تهران، خیابان ولیعصر، بالاتر از پل همت، ترسیده به میدان ونک، جنب مجتمع خورشید، پلاک ۲۵۳۲،  
طبقه سوم، واحد ۷ تلفن: ۵۴۵۷۱-۰۲۱ فاکس: ۸۸۶۷۹۲۵۴-۰۲۱